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1. General Information

1.1 Product Description

This document describes the “Smart Alex” system operation.

The product includes a receiver operating between 925.3 MHz to 927.05MHz and a
transmitter operating between 902.8MHz to 904.55MHz

This is an intelligent interactive toy, designed especially for interactive games and
educational programs with kids of all ages. The toy has the appearance of a book, an
intelligent book, with a face, eyes, mouth, legs and hands. The toy is connected to PC via an
RF link so that it is completely mobile within the home surrounding range. The toy has full
voice capabilities; thus being interactive it can talk, read stories, give assignments, and
actually play with children.On the other hand the child can understand the toys talk and
respond.

1.2 Test Methodology

Both conducted and radiated testing were performed according to the procedures
in ANSI C63.4:1992. Radiated testing was performed at an antenna to EUT
distance of 3 meters.

1.3 Test Facility

The open area test site and conducted measurement facility used to collect the
data is located at Kfar Bin Nun, Israel. This site has been fully described in
reports dated April 10, 1995 and May 8, 1995, submitted to the FCC office, and
accepted in a letter dated July 23, 1998 (31040/SIT 1300F2).

1.4 Measurement Uncertainty

A. Radiated Emission:

The Open Site complies with the +4 dB Normalized Site Attenuation requirements
of ANSI C63.4-1992. In accordance with Paragraph 5.4.6.2 of this standard, this
tolerance includes instrumentation calibration errors, measurement technique
errors, and errors due to site anomalies.

B. Conducted Emission:
The uncertainty for this test is 2dB.

Test Report E37110.00 Team Concepts Electronics Ltd. Page 4 of 56

FCC DOC MVer 1.12 04 April 2000



R WA
\srael Testing Laboratoties

FCC ID C44TCE2098BASE

2. Product Labeling

MODEL: 900M VER. 5.0 (Analog Base)

FCC ID: C44TCE2098BASE

This device complies with part 15 of the FCC rules. Operation is

subject to the following two conditions:

1. This device may not cause harmful interference.

2. This device must accept any interference received, including
interference that may cause undesired operation.

Team Concepts Electronics Ltd.
Made In China

FCC ID Label {Length: 4.5cm height: 2.4cm}
Figure 1. FCC Label

Label affixed with
permanent adhesive
on rear of unit

Figure 2. Location of Label on EUT
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3.2

3.3

3.4

3.5
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3. System Test Configuration

Justification

Typical system setup includes base connected via RS-232 cable to PC and
receives power from the external wall mount power adapter. Toy is a stand-alone
device operated from internal battery rack. RS-232 cable length is 1 (+ 0.5) meter
and the power cable before the connection to RS-232 cable is 0.3 (+ 0.2) meter.
The base and toy communicate via RF in American ISM frequency band. The
distance between the base and toy on the open air is up to 70 meters and in close
space is about 20 — 30 meters (depends on walls type and geometry).

EUT Exercise Software

During the FCC tests, the software used was the “Creator Living Toy™ system
checker” (Lochecker.exe, ver 4.0). The system was operated using PC running
software drivers, that a part of the main IDE software that controls the toy and
base. Both base and toy were running in mode that fully simulates the system
operation during the play: 20 seconds toy speaks, 10 seconds listen.

Special Accessories
No special accessories were needed to achieve compliance.

Equipment Modifications
To achieve compliance the following corrective actions were required.
1. SMT capacitors from 0805 series were added:
A. Between the RF Module Pin 1 (U8) and the ground a 47pF was added.
B. Between the RF Module Pin 4 (U8) and the ground a 47pF was added.
C. Between the RF Module Pin 11 (U8) and the ground a 100pF was added.
2. A ferrite core P/N 0443164251 manufactured by Fair — Rite was added to the
communication cable near to the Analog Base inlet. The ferrite core has 1 turn.

Configuration of Tested System

The configuration of the tested system is described below.

1m unshielded

EUT. im shielded ~ DB-9 N PC | { 230VAC

Analog
Base 0.3m shielded

2m shielded
DC Jack

M/N DC 003

2m unshielded 230VAC

Toy

Printer
900M VER 5.2 M/N KXP1180 —é

Creator AC/DC S/N OBKAB03855
M/N 43-1088 oA

Plug - in

2m unshielded

Adapter
Radio
Shack™

/J\ 115VAC

Figure 3. Configuration of Tested System
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4, Block Diagram

4.1 Schematic Block/Connection Diagram

16.384MHz
|:| chl-902.8MHz
ch8 - 904.55MHz
RS-232 CABLE & TRANCEIVER
CONNECTOR TX

RS-232 -I

CONVERT
werr K> MIcrRo K== ]

RX chl -936MHz
ch8 - 937.55MHz

POWER Channels' frequencies
CONNECTOR describe the LO frequencies.

e AN
REGULATOR

Figure 4. Block Diagram
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5. Conducted Emission

Conducted Emission

0.45- 30 MHz, F.C.C., Part 15, Subpart C: Section 15.207

The E.U.T operation mode and test set-up are as described in Section 2. In order to
minimise background noise interference, the conducted emission testing was
performed inside a shielded room, with the E.U.T placed on an 0.8 meter high
wooden table, 0.4 meter from the room's vertical wall.

The E.U.T was powered from 115 V AC / 60 Hz via 50 Ohm/ 50 pHn Line
Impedance Stabilisation Network (LISN) on the phase and neutral lines. The LISN's
were grounded to the shielded room ground plane (floor), and were kept at least 0.8
meters from the nearest boundary of the E.U.T

The centre of the E.U.T AC cable was folded back and forth, in order to form a
bundle less than 0.40 meters and a total cable length of 1 meter.

The effect of varying the position of the cables was investigated to find the
configuration that produces maximum emission.

The emission voltages at the LISN's outputs were measured using a computerised
receiver, complying to CISPR 16 requirements. The specification limits are loaded to
the receiver via a 3.5" floppy disk and are displayed on the receiver's spectrum
display.

A frequency scanbetween 0.45 and 30 MHz was performed at 9 kHz I.F. band width,
and using peak detection.

The spectral components having the highest level on each line were measured using a
quasi-peak detector.

3.2 Measured Data
JUDGEMENT: Passed by 10.3 dbuV.
The EUT met the requirements of the F.C.C. Part 15, Subpart C, Section 15.249
specification.
The worst case was 10.3dB for 24.57 MHz, on the phase line
The details of the highest emissions are given in Figure 5 to Figure 8.
TEST PERSONNEL:
Tester Signature: DATE:
T yped/Printed name Y. Mordukhovitch
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Conducted Emission

E.U.T Description Computerized Toy Analog Base

Type 900M VER. 5.0 (Analog Base)
Serial Number: B1001
Specification: FCC Part 15, Subpart C, Section
15.207
Lead: Phase
Detectors: Peak, Quasi-peak
Frequency Peak Quasi-peak Specification Pass/Fail  Margin
Amplitude Amplitude
(MHz) (dBuv) (dBRV) (dB pVv) (dB)
1.73 26.3 22.1 48.0 Pass -25.9
2.37 24.5 20.3 48.0 Pass -27.7
16.38 36.0 35.3 48.0 Pass -12.7
20.48 35.0 32.8 48.0 Pass -15.2
20.54 35.3 30.9 48.0 Pass -17.1
24.57 38.4 37.7 48.0 Pass -10.3

Figure 5. Conducted Emission: PHASE. Detectors: Peak, QUASI-PEAK
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Conducted Emission

E.U.T Description ~ Computerized Toy Analog Base
Type 900M VER. 5.0 (Analog Base)
Serial Number: B1001

Specification:  FCC Part 15, Subpart C, Section

15.207
Lead: Phase
Detectors: Peak, Quasi-peak

[ pa:21:17 MAY 25, 2PAR
REF 13c. A dBuY

LG |

cd :

dB# :

START 138 kHz STOP 3B.BE MHz

Figure 6. Detectors: Peak, Quasi-peak
Notes:
1. Horizontal axis shows logarithmic frequency scale.
2. The vertical axis shows amplitude (in dB pV).
3. Peak detection is designated by the top of each vertical line.
4. Quasi-peak detection is designated by the first dash mark
(from the top) of each vertical line.
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Conducted Emission

E.U.T Description ~ Computerized Toy Analog Base
Type 900M VER. 5.0 (Analog Base)
Serial Number: B1001

Specification: FCC Part 15, Subpart C, Section

15.207
Lead: Neutral
Detectors: Peak, Quasi-peak
Frequency Amiﬁiiij de ?Alsr?ps)lii_tﬂzaek Specification Pass/Fail Margin
(MHz) (dB uv) (dB uv) (dB uv) (dB)
2.41 23.6 19.9 48.0 Pass -28.1
4.25 23.3 20.3 48.0 Pass -27.7
16.38 33.6 33.2 48.0 Pass -14.8
20.48 32.8 30.0 48.0 Pass -18.0
20.66 34.3 29.1 48.0 Pass -18.9
24.57 39.2 374 48.0 Pass -10.6
28.67 25.6 23.0 48.0 Pass -25.0
Figure 7. Detectors: Peak, QUASI-PEAK
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Conducted Emission
E.U.T Description ~ Computerized Toy Analog Base

Type 900M VER. 5.0 (Analog Base)
Serial Number: B1001

Specification: FCC Part 15, Subpart C, Section

15.207
Lead: Neutral
Detectors: Peak, Quasi-peak

[i2) ba:33:57 MAY 25, 2BAED
REF 132.B dBuY

LOG
cd
dB
START 138 kHz STOP 3B.BE MHz
Figure 8 Conducted Emission: NEUTRAL
Detectors: Peak, Quasi-peak
Notes:
1. Horizontal axis shows logarithmic frequency scale.
2. The vertical axis shows amplitude (in dB pV).
3. Peak detection is designated by the top of each vertical line.
4. Quasi-peak detection is designated by the first dash mark
(from the top) of each vertical line.
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0. Radiated Emission Data
6.1 Radiated Emission

16.3MHz-1000 MHz, Below 1GHz F.C.C. Part 15, Subpart C, Section 15.249

The E.U.T. operation mode and test set-up are as described in Section 3.

A preliminary measurement to characterize the E.U.T was performed inside the
shielded room at a distance of 3 meters, using peak detection mode and broadband
antennas. The preliminary measurements produced a list of the highest emissions.
The E.U.T was then transferred to the open site, and placed on a remote-
controlled turntable. The E.U.T was placed on a non-metallic table, 0.8 meters
above the ground. The effect of varying the position of the cables was investigated
to find the configuration that produces maximum emission. The configuration
tested is shown in Figure 3.

The frequency range 16.3MHz-1000 MHz was scanned, and the list of the highest
emissions was verified and updated accordingly.

The emissions were measured using a computerized EMI receiver complying to
CISPR 16 requirements. The specification limits and applicable correction factors
are loaded to the receiver via a 3.5" floppy disk.

The readings were maximized by adjusting the antenna height between 1-4 meters,
the turntable azimuth between 0-360°, and the antenna polarization.

Verification of the E.U.T emissions was based on the following methods:
Turning the E.U.T on and off.
Using a frequency span less than 10 MHz.
Observation of the signal level during turntable rotation. Background noise
is not affected by the rotation of the E.U.T.

6.2 Measured Data
JUDGEMENT: Passed by 0.4 dBuV/m

The EUT met the requirements of the F.C.C. Part 15, Subpart C, Section 15.249
specification.

The worst case was 0.4dB for 902.8 MHz, vertical polarization on Channel 1
The worst case was 1.2dB for 904.55 MHz, vertical polarization on Channel 8.

The details of the highest emissions are given in Figure 9 to Figure 24.

TEST PERSONNEL.:
tester signature: DATE
typed/printed name Y. Mordukhovitch
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Radiated Emission

E.U.T Description ~ Computerized Toy Analog Base
Type 900M VER. 5.0 (Analog Base)
Serial Number: B1001

Specification: F.C.C., Part 15, Subpart C:
Section15.249

Antenna Polarization: Horizontal Frequency range: 30 MHz to 300 MHz
Test Distance: 3 meters Detector: Quasi-peak
TX operation Frequency 902.8MHz RX operation Frequency 925.3MHz

Channel 1

Frequency Peak Amp QP Amp Correction Specification Margin

(MH2) (dBuV/m) (dBu\(/fr)n) (dB) (dBuv/m) (dB(J\)//m)
49.16 29.3 23.3 11.6 40.0 -16.7
61.44 39.0 32.8 10.5 40.0 -7.2
75.16 34.0 30.4 10.4 40.0 -9.6
129.44 28.4 24.2 13.9 43.5 -19.3
259.99 37.0 32.0 21.3 46.0 -14.0
294.79 29.4 24.5 22.8 46.0 -21.5

Figure 9. Radiated Emission. Antenna Polarization: HORIZONTAL.
Detector: Quasi-peak

Notes: 1. Margin refers to the test results obtained minus specified requirement; thus a
negative result indicates that the product passes the test, and a positive number
indicates failure.

2. This level includes the reading plus all correction factors.
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Radiated Emission

E.U.T Description ~ Computerized Toy Analog Base
Type 900M VER. 5.0 (Analog Base)
Serial Number: B1001

Specification: F.C.C., Part 15, Subpart C:
Section15.249

Antenna Polarization: Horizontal Frequency range: 30 MHz to 300 MHz

Test Distance: 3 meters Detector: Quasi-peak

TX operation Frequency 902.8MHz RX operation Frequency 925.3MHz
Channel 1

(i) 14:8B:58 MAY 25, 2PER
REF EH.@ dEul/m

LOG

dB/

START 38.8 MHz STOP 3084 MHz

Figure 10. Radiated Emission. Antenna Polarization: HORIZONTAL
Detectors: Peak, Quasi-peak
Note:
1. Horizontal axis shows logarithmic frequency scale.
2. The vertical axis shows amplitude (in dB uVv/m).
3. Peak detection is designated by the top of each vertical line.

4. Quasi-peak detection is designated by the first dash mark (from the
top) of each vertical line.

Test Report E37110.00 Team Concepts Electronics Ltd. Page 15 of 56

FCC DOC MVer1.12 04 April 2000



\srael Testing Laboratoties

FCC ID C44TCE2098BASE

Radiated Emission

E.U.T Description ~ Computerized Toy Analog Base
Type 900M VER. 5.0 (Analog Base)
Serial Number: B1001

Specification: F.C.C., Part 15, Subpart C:
Section15.249

Antenna Polarization: Horizontal Frequency range: 300 MHz to 1000 MHz
Test Distance: 3 meters Detector: Quasi-peak
TX operation Frequency 902.8MHz  RX operation Frequency 925.3MHz

Channel 1

Frequency Peak Amp QP Amp Correction Specification Margin

(MH2) (dBuV/m) (dBu\(/fr)n) (dB) (dBuv/m) (dB(J\)//m)
420.44 26.6 21.5 18.7 46.0 -24.5
600.01 36.8 30.1 22.1 46.0 -15.9
671.26 40.3 36.7 23.7 46.0 -9.3
816.23 37.7 329 25.7 46.0 -13.1
824.21 34.4 28.5 25.8 46.0 -17.5
902.8 91.2 91.0 27.1 94.0 -3.0
936.01 45.8 44.1 27.7 46.0 -1.9

Figure 11. Radiated Emission. Antenna Polarization: HORIZONTAL.
Detector: Quasi-peak

Notes: 1. Margin refers to the test results obtained minus specified requirement; thus a
negative result indicates that the product passes the test, and a positive humber
indicates failure.

2. This level includes the reading plus all correction factors.
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Radiated Emission

E.U.T Description ~ Computerized Toy Analog Base
Type 900M VER. 5.0 (Analog Base)
Serial Number: B1001

Specification: F.C.C., Part 15, Subpart C:
Section15.249

Antenna Polarization: Horizontal Frequency range: 300 MHz to 1000 MHz

Test Distance: 3 meters Detector: Quasi-peak

TX operation Frequency 902.8MHz  RX operation Frequency 925.3MHz
Channel 1

i 15:13:47 MAY 3B, 2PARB
REF EH.@ dEul/m

LOG : : : 5 T

START 38B. B MH:z STOF 1.PHPY GH:z

Figure 12. Radiated Emission. Antenna Polarization: HORIZONTAL
Detectors: Peak, Quasi-peak
Note:
1. Horizontal axis shows logarithmic frequency scale.
2. The vertical axis shows amplitude (in dB uVv/m).
3. Peak detection is designated by the top of each vertical line.

4. Quasi-peak detection is designated by the first dash mark (from the
top) of each vertical line.

5. The fundamental TX component is not shown in the graph.
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Radiated Emission

E.U.T Description ~ Computerized Toy Analog Base
Type 900M VER. 5.0 (Analog Base)
Serial Number: B1001

Specification: F.C.C., Part 15, Subpart C:
Section15.249

Antenna Polarization: Vertical Frequency range: 30 MHz to 300 MHz
Test Distance: 3 meters Detector: Quasi-peak
TX operation Frequency 902.8MHz  RX operation Frequency 925.3MHz

Channel 1

Frequency Peak Amp QP Amp Correction Specification Margin
(MH2) (dBuV/m) (dBu\(/fr)n) (dB) (dBuv/m) (dB(J\)//m)
36.87 38.1 33.8 13.9 40.0 -6.2
40.95 36.9 31.1 12.9 40.0 -8.9
45.05 36.3 28.2 12.3 40.0 -11.8
49.15 36.7 325 11.6 40.0 -7.5
57.35 30.9 25.8 10.8 40.0 -14.2
61.44 39.2 33.6 10.5 40.0 -6.4
75.15 33.9 27.7 10.4 40.0 -12.3

Figure 13. Radiated Emission. Antenna Polarization: VERTICAL.
Detector: Quasi-peak

Notes: 1. Margin refers to the test results obtained minus specified requirement; thus a
negative result indicates that the product passes the test, and a positive humber
indicates failure.

2. This level includes the reading plus all correction factors.

Radiated Emission
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E.U.T Description =~ Computerized Toy Analog Base
Type 900M VER. 5.0 (Analog Base)
Serial Number: B1001

Specification: F.C.C., Part 15, Subpart C:
Section15.249

Antenna Polarization: Vertical Frequency range: 30 MHz to 300 MHz

Test Distance: 3 meters Detector: Quasi-peak

TX operation Frequency 902.8MHz  RX operation Frequency 925.3MHz
Channel 1

[ 15:22:48 MAY 25, 2PAB
REF EH.@ dEul/m

LOG

28 Yoo o

dB/

START 30.0 HH: STOP 388.8 MHz

Figure 14. Radiated Emission. Antenna Polarization: VERTICAL
Detectors: Peak, Quasi-peak

Note:
1. Horizontal axis shows logarithmic frequency scale.
2. The vertical axis shows amplitude (in dB uVv/m).
3. Peak detection is designated by the top of each vertical line.

4. Quasi-peak detection is designated by the first dash mark (from the
top) of each vertical line.
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Radiated Emission

E.U.T Description ~ Computerized Toy Analog Base
Type 900M VER. 5.0 (Analog Base)
Serial Number: B1001

Specification: F.C.C., Part 15, Subpart C:
Section15.249

Antenna Polarization: Vertical Frequency range: 300 MHz to 1000 MHz
Test Distance: 3 meters Detector: Quasi-peak
TX operation Frequency 902.8MHz  RX operation Frequency 925.3MHz

Channel 1

Frequency Peak Amp QP Amp Correction Specification Margin

(MH2) (dBuV/m) (dBu\(/fr)n) (dB) (dBuv/m) (dB(J\)//m)
311.05 35.7 32.6 15.1 46.0 -13.4
600.13 38.7 31.6 22.1 46.0 -14.4
671.25 40.1 35.7 23.7 46.0 -10.3
816.23 40.9 36.7 25.7 46.0 -9.3
823.23 39.4 36.4 25.8 46.0 -9.6
828.71 38.0 33.6 25.9 46.0 -12.4
902.8 93.9 93.6 27.1 94.0 -0.4
936.01 44.6 42.2 21.7 46.0 -3.8

Figure 15. Radiated Emission. Antenna Polarization: VERTICAL.
Detector: Quasi-peak

Notes: 1. Margin refers to the test results obtained minus specified requirement; thus a
negative result indicates that the product passes the test, and a positive number
indicates failure.

2. This level includes the reading plus all correction factors.
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Radiated Emission

E.U.T Description ~ Computerized Toy Analog Base
Type 900M VER. 5.0 (Analog Base)
Serial Number: B1001

Specification: F.C.C., Part 15, Subpart C:
Section15.249

Antenna Polarization: Vertical Frequency range: 300 MHz to 1000 MHz

Test Distance: 3 meters Detector: Quasi-peak

TX operation Frequency 902.8MHz  RX operation Frequency 925.3MHz
Channel 1

[ B3:45:45 MAY 3B, 2PAA
REF EA.A dEulsm

L0G : : 5 5 i

START 38B. B MH:z STOF 1.PHPY GH:z

Figure 16. Radiated Emission. Antenna Polarization: VERTICAL
Detectors: Peak, Quasi-peak

Note:
1. Horizontal axis shows logarithmic frequency scale.
2. The vertical axis shows amplitude (in dB pV/m).
3. Peak detection is designated by the top of each vertical line.

4. Quasi-peak detection is designated by the first dash mark (from the
top) of each vertical line.

5. The fundamental TX component is not shown in the graph.
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FCC ID C44TCE2098BASE

Radiated Emission

E.U.T Description ~ Computerized Toy Analog Base
Type 900M VER. 5.0 (Analog Base)
Serial Number: B1001

Specification: F.C.C., Part 15, Subpart C:
Section15.249

Antenna Polarization: Horizontal Frequency range: 30 MHz to 300 MHz
Test Distance: 3 meters Detector: Quasi-peak
TX operation Frequency 904.55MHz  RX operation Frequency 927.05MHz

Channel 8

Frequency Peak Amp QP Amp Correction Specification Margin
(MH2) (dBuV/m) (dBu\(/fr)n) (dB) (dBuv/m) (dB(J\)//m)
49.16 325 23.8 11.6 40.0 -16.2
61.44 39.2 32.7 10.5 40.0 -7.3
75.16 34.9 31.9 10.4 40.0 -8.1
129.44 28.5 24.4 13.9 43.5 -19.1
257.50 36.8 321 21.1 46.0 -13.9
294.79 29.4 24.5 22.8 46.0 -21.5

Figure 17. Radiated Emission. Antenna Polarization: HORIZONTAL.
Detector: Quasi-peak

Notes: 1. Margin refers to the test results obtained minus specified requirement; thus a
negative result indicates that the product passes the test, and a positive number
indicates failure.

2. This level includes the reading plus all correction factors.
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FCC ID C44TCE2098BASE

Radiated Emission

E.U.T Description ~ Computerized Toy Analog Base
Type 900M VER. 5.0 (Analog Base)
Serial Number: B1001

Specification: F.C.C., Part 15, Subpart C:
Section15.249

Antenna Polarization: Horizontal Freguency range: 30 MHz to 300 MHz

Test Distance: 3 meters Detector: Quasi-peak

TX operation Frequency 904.55MHz  RX operation Frequency 927.05MHz
Channel 8

i) 14:48:B3 MAY 25, 2PARA
REF EA.8 dEulim

LOG

dB/

START 3.4 MHz TOP IBR.H MH:z

Figure 18. Radiated Emission. Antenna Polarization: HORIZONTAL
Detectors: Peak, Quasi-peak
Note:
1. Horizontal axis shows logarithmic frequency scale.
2. The vertical axis shows amplitude (in dB pV/m).
3. Peak detection is designated by the top of each vertical line.

4. Quasi-peak detection is designated by the first dash mark (from the
top) of each vertical line.
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FCC ID C44TCE2098BASE

Radiated Emission

E.U.T Description ~ Computerized Toy Analog Base
Type 900M VER. 5.0 (Analog Base)
Serial Number: B1001

Specification: F.C.C., Part 15, Subpart C:
Section15.249

Antenna Polarization: Horizontal Frequency range: 300 MHz to 1000 MHz
Test Distance: 3 meters Detector: Quasi-peak
TX operation Frequency 904.55MHz ~ RX operation Frequency 927.05MHz

Channel 8

Frequency Peak Amp QP Amp Correction Specification Margin
(MHz) (dBuVv/m) (dBp\(/fr)n) (dB) (dBuV/m) (dB(:\)//m)
311.92 25.5 20.6 15.0 46.0 -25.4
671.25 39.7 37.1 23.7 46.0 -8.9
816.24 38.1 33.9 25.7 46.0 -12.1
822.81 33.6 28.5 25.8 46.0 -17.5
828.26 34.0 28.6 25.9 46.0 -17.4
904.55 93.1 92.8 27.2 94.0 -1.2
937.76 43.4 40.5 27.7 46.0 -5.5

Figure 19. Radiated Emission. Antenna Polarization: HORIZONTAL.
Detector: Quasi-peak

Notes: 1. Margin refers to the test results obtained minus specified requirement; thus a
negative result indicates that the product passes the test, and a positive number
indicates failure.

2. This level includes the reading plus all correction factors.
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FCC ID C44TCE2098BASE

Radiated Emission

E.U.T Description ~ Computerized Toy Analog Base
Type 900M VER. 5.0 (Analog Base)
Serial Number: B1001

Specification: F.C.C., Part 15, Subpart C:
Section15.249

Antenna Polarization: Horizontal Freguency range: 300 MHz to 1000 MHz

Test Distance: 3 meters Detector: Quasi-peak

TX operation Frequency 904.55MHz  RX operation Frequency 927.05MHz
Channel 8

[7 14:06:09 MAY 38, 2048
REF 58.0 dBul/m

LOG

i

TART 28B.B MH:z STOF 1.BERPA GHz

Figure 20. Radiated Emission. Antenna Polarization: HORIZONTAL
Detectors: Peak, Quasi-peak
Note:
1. Horizontal axis shows logarithmic frequency scale.
2. The vertical axis shows amplitude (in dB pV/m).
3. Peak detection is designated by the top of each vertical line.

4. Quasi-peak detection is designated by the first dash mark (from the
top) of each vertical line.

5. The fundamental TX component is not shown in the graph.
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FCC ID C44TCE2098BASE

Radiated Emission

E.U.T Description ~ Computerized Toy Analog Base

Type 900M VER. 5.0 (Analog Base)

Serial Number: B1001
Antenna Polarization: Vertical Frequency range: 30 MHz to 300 MHz
Test Distance: 3 meters Detector: Quasi-peak

TX operation Frequency 904.55MHz  RX operation Frequency 927.05MHz

Channel 8

Frequency Peak Amp QP Amp Correction Specification Margin
(MH2) (dBuV/m) (dBu\(/fr)n) (dB) (dBuv/m) (dB(:\)//m)
36.87 38.0 324 13.9 40.0 -7.6
40.95 36.0 31.2 12.9 40.0 -8.8
45.06 36.5 31.7 12.3 40.0 -8.3
49.15 36.8 32.2 11.6 40.0 -7.8
57.35 37.3 25.5 10.8 40.0 -14.5
61.44 40.6 35.8 10.5 40.0 -4.2
75.15 32.3 26.4 10.4 40.0 -13.6

Figure 21. Radiated Emission. Antenna Polarization: VERTICAL.
Detector: Quasi-peak

Notes: 1. Margin refers to the test results obtained minus specified requirement; thus a
negative result indicates that the product passes the test, and a positive humber
indicates failure.

2. This level includes the reading plus all correction factors.
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FCC ID C44TCE2098BASE

Radiated Emission

E.U.T Description ~ Computerized Toy Analog Base
Type 900M VER. 5.0 (Analog Base)
Serial Number: B1001

Specification: F.C.C., Part 15, Subpart C:
Section15.249

Antenna Polarization: Vertical Frequency range: 30 MHz to 300 MHz

Test Distance: 3 meters Detector: Quasi-peak

TX operation Frequency 904.55MHz  RX operation Frequency 927.05MHz
Channel 8

[ 15:18:38 HAY 25, 2BAA
REF EB.A dEul/m

L0G b

20 L

dB s T TTF L L

START 3@.4 MH: STOP 3BA.A MH:

Figure 22. Radiated Emission. Antenna Polarization: VERTICAL
Detectors: Peak, Quasi-peak
Note:
1. Horizontal axis shows logarithmic frequency scale.
2. The vertical axis shows amplitude (in dB pV/m).
3. Peak detection is designated by the top of each vertical line.

4. Quasi-peak detection is designated by the first dash mark (from the
top) of each vertical line.
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FCC ID C44TCE2098BASE

Radiated Emission

E.U.T Description ~ Computerized Toy Analog Base
Type 900M VER. 5.0 (Analog Base)
Serial Number: B1001

Specification: F.C.C., Part 15, Subpart C:
Section15.249

Antenna Polarization: Vertical Frequency range: 300 MHz to 1000 MHz
Test Distance: 3 meters Detector: Quasi-peak
TX operation Frequency 904.55MHz  RX operation Frequency 927.05MHz

Channel 8

Frequency Peak Amp QP Amp Correction Specification Margin
(MH2) (dBuV/m) (dBu\(/fr)n) (dB) (dBuv/m) (dB(J\)//m)
600.22 37.6 32.7 22.1 46.0 -13.3
671.26 38.3 36.1 23.7 46.0 -9.9
816.19 38.1 34.1 25.7 46.0 -11.9
823.25 34.9 29.8 25.8 46.0 -16.2
828.73 34.5 29.3 25.9 46.0 -16.7
904.55 93.1 92.8 27.2 94.0 -1.2
937.75 46.0 44.1 27.7 46.0 -1.9

Figure 23. Radiated Emission. Antenna Polarization: VERTICAL.
Detector: Quasi-peak

Notes: 1. Margin refers to the test results obtained minus specified requirement; thus a
negative result indicates that the product passes the test, and a positive humber
indicates failure.

2. This level includes the reading plus all correction factors.
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FCC ID C44TCE2098BASE

Radiated Emission

E.U.T Description ~ Computerized Toy Analog Base
Type 900M VER. 5.0 (Analog Base)
Serial Number: B1001

Specification: F.C.C., Part 15, Subpart C:
Section15.249

Antenna Polarization: Vertical Freguency range: 300 MHz to 1000
MHz
Test Distance: 3 meters Detector: Quasi-peak
TX operation Frequency 904.55MHz  RX operation Frequency 927.05MHz
Channel 8

i 13:31:54 MAY 3B, 2PARA
REF EA.A dBul/m

L06 5 5 5 —

28 | | Ty

B/ | | T [ i

START 38B.B MHz STOF 1.BHERPA GHz

Figure 24. Radiated Emission. Antenna Polarization: VERTICAL
Detectors: Peak, Quasi-peak
Note:
1. Horizontal axis shows logarithmic frequency scale.
2. The vertical axis shows amplitude (in dB pV/m).
3. Peak detection is designated by the top of each vertical line.
4. Quasi-peak detection is designated by the first dash mark (from the
top) of each vertical line.
5. The fundamental TX component is not shown in the graph.
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FCC ID C44TCE2098BASE

6.3 Test Instrumentation Used, Radiated Measurements
Instrument Manufacturer Model Serial Number Calibration Period
Receiver HP 8542E 3427A00103/34 |December 24,1999| 1 year
Loop Antenna EMCO 6507 2950 January 1 2000 1 year
Antenna - BCD-235/B .
Biconical HP ARA 1041 April 10, 2000 1 year
Antenna - Log ARA LPD-2010/A 1038 April 8, 2000 1year
Periodic
Antenna Mast ARA AAM-4A 1001 N/A N/A
Turntable ARA ART-1001/4 1001 N/A N/A
Mast & Table ARA ACU-2/5 1001 N/A N/A
Controller
Printer HP ThinkJet2225 | 2738508357.0 N/A N/A

Test Report E37110.00

FCC DOC MVer 1.12 04 April 2000

Team Concepts Electronics Ltd.

Page 30 of 56




\srael Testing Laboratoties

FCC ID C44TCE2098BASE

6.4 Field Strength Calculation

In the frequency range below 2.9GHz the field strength is calculated directly by
the EMI Receiver software, and a "Correction Factors™ data disk, using the
following equation:

[dBuv/m] FS = RA + AF + CF

FS: Field Strength [dBuv/m]

RA: Receiver Amplitude [dBuv]

AF: Receiving Antenna Correction Factor [dB/m]
CF: Cable Attenuation Factor [dB]

No external pre-amplifiers are used.

In the frequency range above 2.9GHz, the field strength is manually calculated
using the following equation

[dBuv/m] FS = RA + AF + CF + PRAF

PRAF: Preamplifier Gain Factor
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FCC ID: C44TCE2098BASE

7. Radiated Emission Data

7.1 Radiated Emission Above 1 GHz

1GHz-9.4GHz, F.C.C. Part 15, Subpart C, Section 15.249

The E.U.T operation mode and test set-up are as described in Section 3.

A preliminary measurement to characterise the E.U.T was performed inside the
shielded room, using peak detection mode and broadband antennas. The
preliminary measurements produced a list of the highest emissions. The E.U.T was
then transferred to the open site, and placed on a remote-controlled turntable. The
E.U.T was placed on a non-metallic table, 0.8 meters above the ground. The effect
of varying the position of the cables was investigated to find the configuration that
produces maximum emission. The configuration tested is shown in Figure 3.

In the frequency range 1-2.9 GHz, a computerized EMI receiver complying to
CISPR 16 requirements was used. The test distance was 3 meters.

In the frequency range 2.9-9.4 GHz, a spectrum analyzer including a low noise
amplifier was used. The test distance was 3 meters. During peak measurements, the
I.F. bandwidth was 1 MHz, and video bandwidth 3 MHz.

The readings were maximized by adjusting the antenna height between 1-4 meters,
the turntable azimuth between 0-360°, and the antenna polarization.

Verification of the E.U.T emissions was based on the following methods: turning
the E.U.T on and off; using a frequency span less than 10 MHz; observation of the
signal level during turntable rotation. (Background noise is not affected by the
rotation of the E.U.T.)

7.2 Measured Data
JUDGEMENT: Passed by 0.5 dBuv/m

The EUT met the requirements of the F.C.C. Part 15, Subpart C, Section 15.249
specification.

The worst case was 1.0dB for 2808.77 MHz, vertical polarization on Channel 1
The worst case was 0.5dB for 2807.99 MHz, horizontal polarization on Channel 8.

The details of the highest emissions are given in Figure 25 to Figure 32.

TEST PERSONNEL:
tester signature: DATE:
typed/printed name: Y. Mordukhovitch
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FCC ID: C44TCE2098BASE

Radiated Emission Above 1 GHz

E.U.T Description  Computerized Toy Analog Base
Type 900M VER. 5.0 (Analog Base)
Serial Number: B1001

Specification: F.C.C., Part 15, Subpart C:
Section 15.249

Antenna Polarization: Horizontal Frequency range: 1 GHz to 9.4 GHz
Test Distance: 3 meters Detector: Peak
TX operation Frequency 902.8MHz RX operation Frequency 925.3MHz
Channel 1
Correction Factor
(2) 1)
Freq. Pea_k Peak Spec. Margin (dB)
Reading Result
(MHz) (dBpv) (dBuv/m)  (dB pvim) (dBuv/im) | Ant. Cable Gain
1805.60 12.3 51.0 74.0 -23.0 29.1 9.6 N/A
2709.39 12.3 56.3 74.0 -17.7 31.3 12.7 N/A
2808.00 15.9 60.6 74.0 -13.4 31.9 12.8 N/A
4514.00 36.0 45.1 74.0 -28.9 35.2 4.9 -31.1
6319.60 35.0 47.9 74.0 -26.1 37.7 5.7 -30.5
8129.20 39.0 56.3 74.0 -17.7 40.0 7.6 -30.3

Figure 25. Radiated Emission above 1 GHz Antenna Polarization: HORIZONTAL.

Detector: Peak

Note:

1. Margin refers to the test peak results obtained, minus the specification
requirement; thus a positive number indicates failure, and a negative result
indicates that the product passes the test.

2. This level includes the reading plus all correction factors.
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FCC ID: C44TCE2098BASE

Radiated Emission Above 1 GHz

E.U.T Description  Computerized Toy Analog Base
Type 900M VER. 5.0 (Analog Base)
Serial Number: B1001

Specification: F.C.C., Part 15, Subpart C:
Section 15.249

Antenna Polarization: Horizontal Frequency range: 1 GHz to 9.4 GHz
Test Distance: 3 meters Detector: Average
TX operation Frequency 902.8MHz RX operation Frequency 925.3MHz
Channel 1
Correction Factor
(2 (1)
Freq. Avergge Average Spec. Margin (dB)
Reading Result
(MHz) (dBpv) (dBuv/m)  (dB pvim) (dBuv/im) | Ant. Cable Gain
1805.60 0.7 39.4 54.0 -14.6 29.1 9.6 N/A
2709.39 -1.6 42.4 54.0 -11.6 31.4 12.7 N/A
2808.00 7.9 52.6 54.0 -1.4 31.9 12.8 N/A
4514.00 26.2 35.3 54.0 -18.7 35.2 4.9 -31.1
6319.60 25.1 38.0 54.0 -16.0 37.7 5.7 -30.5
8129.20 29.9 47.2 54.0 -6.8 40.0 7.6 -30.3

Figure 26. Radiated Emission above 1 GHz Antenna Polarization: HORIZONTAL.
Detector: Average

Note:

1. Margin refers to the test peak results obtained, minus the specification
requirement; thus a positive number indicates failure, and a negative result
indicates that the product passes the test.

2. This level includes the reading plus all correction factors.

Test Report E37110.00 Team Concepts Electronics Ltd. Page 34 of 56

FCC DOC MVer 1.12 04 April 2000



\srael Testing Laboratoties

FCC ID: C44TCE2098BASE

Radiated Emission Above 1 GHz

E.U.T Description ~ Computerized Toy Analog Base
Type 900M VER. 5.0 (Analog Base)
Serial Number: B1001

Specification: F.C.C., Part 15, Subpart C:
Section 15.249

Antenna Polarization: Vertical Frequency range: 1 GHz to 9.4 GHz
Test Distance: 3 meters Detector: Peak
TX operation Frequency 902.8MHz RX operation Frequency 925.3MHz
Channel 1
Correction Factor
2 (1)
Freq. Peqk Peak Spec. Margin (dB)
Reading Result
(MHz) (dBpv)  (dBuV/m)  (dBuV/m)  (dBuV/m) | Ant. Cable Gain
1809.00 11.4 50.1 74.0 -23.9 29.1 9.6 N/A
2714.62 11.7 55.8 74.0 -18.2 31.4 12.7 N/A
2808.77 15.7 60.4 74.0 -13.6 31.9 12.8 N/A
3744.00 38.0 45.1 74.0 -28.9 33.8 4.5 -31.1
6319.60 35.0 47.9 74.0 -26.1 37.7 5.7 -30.5
8125.20 39.0 56.3 74.0 -17.7 40.0 7.6 -30.3
Figure 27. Radiated Emission above 1 GHz Antenna Polarization: VERTICAL.
Detector: Peak
Note:

1. Margin refers to the test peak results obtained, minus the specification
requirement; thus a positive number indicates failure, and a negative result
indicates that the product passes the test.

2. This level includes the reading plus all correction factors.
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FCC ID: C44TCE2098BASE

Radiated Emission Above 1 GHz

E.U.T Description  Computerized Toy Analog Base

Type 900M VER. 5.0 (Analog Base)
Serial Number: B1001

Specification: F.C.C., Part 15, Subpart C:
Section 15.249

Antenna Polarization: Vertical Frequency range: 1 GHz to 9.4 GHz
Test Distance: 3 meters Detector: Average
TX operation Frequency 902.8MHz RX operation Frequency 925.3MHz
Channel 1
Correction Factor
(2 (1)
Freq. Avergge Average Spec. Margin (dB)
Reading Result
(MHz) (dBpv) (dBuv/m)  (dB pvim) (dBuv/im) | Ant. Cable Gain
1809.00 -2.3 36.4 54.0 -17.6 29.1 9.6 N/A
2714.62 -1.5 42.6 54.0 -11.4 31.4 12.7 N/A
2808.77 8.3 53.0 54.0 -1.0 31.9 12.8 N/A
3744.00 29.8 36.9 54.0 -17.1 33.8 4.5 -31.1
6319.60 25.2 38.1 54.0 -15.9 37.7 5.7 -30.5
8125.20 29.9 47.2 54.0 -16.8 40.0 7.6 -30.3

Figure 28.

Radiated Emission above 1 GHz Antenna Polarization: VERTICAL.
Detector: Average

Note:

1. Margin refers to the test peak results obtained, minus the specification
requirement; thus a positive number indicates failure, and a negative result
indicates that the product passes the test.

2. This level includes the reading plus all correction factors.
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FCC ID: C44TCE2098BASE

Radiated Emission Above 1 GHz

E.U.T Description  Computerized Toy Analog Base
Type 900M VER. 5.0 (Analog Base)
Serial Number: B1001

Specification: F.C.C., Part 15, Subpart C:
Section 15.249

Antenna Polarization: Horizontal Frequency range: 1 GHz to 9.4 GHz
Test Distance: 3 meters Detector: Peak
TX operation Frequency 904.55MHz RX operation Frequency 927.05MHz
Channel 8
Correction Factor
(2) 1)
Freq. Pea_k Peak Spec. Margin (dB)
Reading Result
(MHz) (dBpv) (dBuv/m)  (dB pvim) (dBuv/im) | Ant. Cable Gain
1805.6 11.3 50.7 74.0 -23.3 29.1 9.6 N/A
2709.3 12.0 56.0 74.0 -18.0 31.3 12.7 N/A
2807.99 15.7 60.4 74.0 -13.6 31.9 12.8 N/A
3751.00 35.0 42.1 74.0 -31.9 33.8 4.4 -31.1
5626.50 35.0 46.5 74.0 -27.5 36.8 5.4 -30.7
7502.00 39.5 55.0 74.0 -19.0 39.2 6.7 -30.4
9377.50 38.0 57.9 74.0 -16.1 41.0 9.2 -30.3

Figure 29. Radiated Emission above 1 GHz Antenna Polarization: HORIZONTAL.
Detector: Peak

Note:

1. Margin refers to the test peak results obtained, minus the specification
requirement; thus a positive number indicates failure, and a negative result
indicates that the product passes the test.

2. This level includes the reading plus all correction factors.
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FCC ID: C44TCE2098BASE

Radiated Emission Above 1 GHz

E.U.T Description  Computerized Toy Analog Base
Type 900M VER. 5.0 (Analog Base)
Serial Number: B1001

Specification: F.C.C., Part 15, Subpart C:
Section 15.249

Antenna Polarization: Horizontal Frequency range: 1 GHz to 9.4 GHz
Test Distance: 3 meters Detector: Average
TX operation Frequency 904.55MHz RX operation Frequency 927.05MHz
Channel 8
Correction Factor
(2 (1)
Freq. Avergge Average Spec. Margin (dB)
Reading Result
(MHz) (dBpv) (dBuv/m)  (dB pvim) (dBuv/im) | Ant. Cable Gain
1805.6 -0.7 37.4 54.0 -16.6 29.1 9.6 N/A
2709.3 -1.4 42.6 54.0 -11.4 31.3 12.7 N/A
2807.99 9.8 535 54.0 -0.5 31.9 12.8 N/A
3751.00 26.7 33.8 54.0 -20.2 33.8 4.4 -31.1
5626.50 25.8 37.2 54.0 -16.8 36.8 54 -30.7
7502.00 29.8 45.3 54.0 -8.7 39.2 6.7 -30.4
9377.50 28.9 48.8 54.0 -5.2 41.0 9.2 -30.3

Figure 30. Radiated Emission above 1 GHz Antenna Polarization: HORIZONTAL.
Detector: Average

Note:

1. Margin refers to the test peak results obtained, minus the specification
requirement; thus a positive number indicates failure, and a negative result
indicates that the product passes the test.

2. This level includes the reading plus all correction factors.
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FCC ID: C44TCE2098BASE

Radiated Emission Above 1 GHz

E.U.T Description  Computerized Toy Analog Base
Type 900M VER. 5.0 (Analog Base)
Serial Number: B1001

Specification: F.C.C., Part 15, Subpart C:
Section 15.249

Antenna Polarization: Vertical Frequency range: 1 GHz to 9.4 GHz
Test Distance: 3 meters Detector: Peak
TX operation Frequency 904.55MHz RX operation Frequency 927.05MHz
Channel 8
Correction Factor
2 (1)
Freq. Pea_k Peak Spec. Margin (dB)
Reading Result
(MHz) (dBuv)  (dBuV/m)  (dBpv/m)  (dBuV/m) | Ant. Cable Gain
1809.8 11.1 49.8 74.0 -24.2 29.1 9.6 N/A
2713.95 12.8 56.9 74.0 -17.1 31.3 12.7 N/A
2808.74 11.3 56.0 74.0 -18.0 31.9 12.8 N/A
3751.00 37.0 441 74.0 -29.9 33.8 4.4 -31.1
5626.50 34.0 45.5 74.0 -27.5 36.8 5.4 -30.7
7562.00 38.0 53.5 74.0 -20.5 39.2 6.7 -30.4
9377.50 38.0 57.9 74.0 -17.1 41.0 9.2 -30.3
Figure 31. Radiated Emission above 1 GHz Antenna Polarization: VERTICAL.
Detector: Peak
Note:

1. Margin refers to the test peak results obtained, minus the specification
requirement; thus a positive number indicates failure, and a negative result
indicates that the product passes the test.

2. This level includes the reading plus all correction factors.
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FCC ID: C44TCE2098BASE

Radiated Emission Above 1 GHz

E.U.T Description  Computerized Toy Analog Base
Type 900M VER. 5.0 (Analog Base)
Serial Number: B1001

Specification: F.C.C., Part 15, Subpart C:
Section 15.249

Antenna Polarization: Vertical Frequency range: 1 GHz to 9.4 GHz
Test Distance: 3 meters Detector: Average
TX operation Frequency 904.55MHz RX operation Frequency 927.05MHz
Channel 8
Correction Factor
(2) (1)
Freq. Avergge Average Spec. Margin (dB)
Reading Result
(MHz) (dBuv)  (dBuV/m)  (dBpv/m)  (dBuV/m) | Ant. Cable Gain
1809.8 -2.2 36.5 54.0 -17.5 29.1 9.6 N/A
2713.95 -1.6 42.5 54.0 -11.5 31.3 12.7 N/A
2808.74 6.9 51.6 54.0 -24 31.9 12.8 N/A
3751.00 28.2 35.3 54.0 -18.7 33.8 4.4 -31.1
5626.50 254 36.9 54.0 -17.1 36.8 5.4 -30.7
7562.00 29.7 45.2 54.0 -18.8 39.2 6.7 -30.4
9377.50 28.9 48.8 54.0 -5.2 41.0 9.2 -30.3
Figure 32. Radiated Emission above 1 GHz Antenna Polarization: VERTICAL.
Detector: Average
Note:

1. Margin refers to the test peak results obtained, minus the specification
requirement; thus a positive number indicates failure, and a negative result
indicates that the product passes the test.

2. This level includes the reading plus all correction factors.
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7.3 Test Instruments used, Radiated Measurement Above 1 GHZ

Instrument | Manufacturer Model Serial Number Calibration Period
Spectrum HP 8592L 3826A01204 | August2,1999 | 1year
Analyzer

Antenna Mast ARA AAM-4A 1001 N/A N/A

Turntable ARA ART-1001/4 1001 N/A N/A

Mast & Table ARA ACU-2/5 1001 N/A N/A

Controller

Printer HP ThinkJet2225 | 2738508357.0 N/A N/A
Antenna=Log | - A 1 syctem | SA5-200/511 253 January 27,2000 | 1 year
Periodic

Low I\]o_se DBS 0411N313 003 December 24, 1999| 1 year

Amplifier
Receiver HP 8542E 3427A00103/34 |December 24,1999| 1 year
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7.4 Field Strength Calculation

In the frequency range below 2.9GHz the field strength is calculated directly by
the EMI Receiver software, and a "Correction Factors™ data disk, using the
following equation:

[dBuv/m] FS = RA + AF + CF

FS: Field Strength [dBuv/m]

RA: Receiver Amplitude [dBuv]

AF: Receiving Antenna Correction Factor [dB/m]
CF: Cable Attenuation Factor [dB]

In the frequency range above 2.9GHz, the field strength is manually calculated
using the following equation

[dBuv/m] FS = RA + AF + CF + PRAF

PRAF: Preamplifier Gain Factor
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8. Photographs of Tested E.U.T.

Figure 33 Assembled Product, Front/Top View

Figure 34 Assembled Product, Side View
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Figure 35 Assembled Product, Bottom View

Figure 36 Disassembled Product Bottom Cover
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Figure 37 Disassembled Product, Bottom Cover

L\

Figure 38 Base PCB Component Side
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Figure 39 Base Print Side
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Figure 40 Conducted Emissions Front View

Figure 41 Conducted Emissions Side View
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Figure 42 Radiated Emissions Front View
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Figure 43 Radiated Emissions Side View
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9. Signatures of the E.U.T's Test Engineers

FCC ID: C44TCE2098BASE

Test

Test Engineer
Name

Signature

Date

Conducted Emissions

Y. Mordukhovitch

Radiated Emissions

Y. Mordukhovitch
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10. APPENDIX A - CORRECTION FACTORS

10.1 Correction factors for CABLE

from EMI receiver
to test antenna
at 3 meter range.

FREQUENCY CORRECTION || FREQUENCY CORRECTION
FACTOR FACTOR
(MH2) (dB) (MH2) (dB)
10.0 0.5 1200.0 75
20.0 0.7 1400.0 8.2
30.0 1.0 1600.0 9.0
40.0 1.2 1800.0 9.6
50.0 13 2000.0 107
60.0 15 2300.0 11.1
70.0 1.6 2600.0 11.8
80.0 1.7 2900.0 12.8
90.0 18
100.0 1.9
150.0 2.4
200.0 2.7
250.0 3.0
300.0 3.3
350.0 3.7
400.0 4.0
450.0 43
500.0 4.7
600.0 4.9
700.0 5.4
800.0 5.8
900.0 6.3
1000.0 6.7

NOTES:
1. The cable type is RG-214.
2. The overall length of the cable is 27 meters.

3. The above data is located in file 27MO3MO.CBL on the
disk marked "Radiated Emission Tests EMI Receiver".
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10.2  Correction factors for CABLE
from EMI receiver
to test antenna
at 10 meter range.

FREQUENCY CORRECTION || FREQUENCY CORRECTION
FACTOR FACTOR
(MHz) (dB) (MHz) (dB)
10.0 0.6 1200.0 9.7
20.0 1.1 1400.0 10.5
30.0 1.3 1600.0 11.5
40.0 1.6 1800.0 12.6
50.0 1.7 2000.0 13.5
60.0 1.9 2300.0 14.3
70.0 2.0 2600.0 15.5
80.0 2.2 2900.0 16.4
90.0 23
100.0 2.4
150.0 3.1
200.0 3.6
250.0 4.2
300.0 45
350.0 4.8
400.0 5.2
450.0 5.5
500.0 6.2
600.0 6.4
700.0 7.0
800.0 75
900.0 8.1
1000.0 8.6
NOTES:

1. The cable type is RG-214.
2. The overall length of the cable is 34 meters.

3. The above data is located in file 34M10MO.CBL on the
disk marked "Radiated Emissions Tests EMI Receiver".
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10.3 Correction factors for LOG PERIODIC ANTENNA

Type LPD 2010/A
at 3 and 10 meter ranges.

Distance of 3 meters Distance of 10 meters

FREQUENCY AFE FREQUENCY AFE
(MHz) (dB/m) (MHz) (dB/m)
200.0 9.1 200.0 9.0
250.0 10.2 250.0 10.1
300.0 11.4 300.0 11.2
400.0 145 400.0 14.4
500.0 15.2 500.0 15.2
600.0 17.3 600.0 17.2
700.0 19.0 700.0 19.0
850.0 20.1 850.0 20.1
1000.0 22.2 1000.0 22.1
NOTES:

1. Antenna serial number is 1038.

2. The above lists are located in file number 38M30.ANT for a 3 meter range,
and file number 38M100.ANT for a 10 meter range.

3. The files mentioned above are located on the disk marked "Radiated Emission
Test EMI Receiver".
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10.4 Correction factors for BICONICAL ANTENNA

3 meter range

Type BCD-235/B,
at 3 and 10 meter ranges

10 meter range

FREQUENCY
(MHz)

30.0
40.0
50.0
60.0
70.0
80.0
90.0
100.0
110.0
120.0
130.0
140.0
150.0
160.0
170.0
180.0
190.0
200.0
210.0
220.0
230.0
240.0
250.0
260.0
270.0
280.0
290.0
300.0

AFE
(dB/m)

12.1
10.6
10.6
8.9

8.5

9.6

9.4

9.6

10.3
10.7
12.6
12.7
12.7
13.8
13.7
14.9
134
13.1
14.0
145
15.8
16.0
16.6
16.7
18.3
185
19.3
20.9

FREQUENCY AFE
(MHz) (dB/m)
30.0 14.8
40.0 11.9
50.0 10.2
60.0 9.1
70.0 8.5
80.0 8.9
90.0 9.6
100.0 10.3
110.0 11
120.0 115
130.0 11.7
140.0 12.1
150.0 12.6
160.0 12.8
170.0 13
180.0 135
190.0 14
200.0 14.8
210.0 15.3
220.0 15.8
230.0 16.2
240.0 16.6
250.0 17.6
260.0 18.2
270.0 18.4
280.0 18.7
290.0 19.2
300.0 19.9

NOTES:

1. Antenna serial number is 1041.

2. The above list is located in file 41BC10M1.ANT on the disk
marked "Radiated Emissions Tests EMI Receiver".
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10.5 Correction factors for BICONICAL ANTENNA Type 3109
3 meter range

FREQUENCY  AFE
(MH2) (dB/m)
20.0 18.4
30.0 14.0
40.0 12.3
50.0 10.6
60.0 8.3
70.0 8.7
80.0 7.2
90.0 8.6
100.0 10.1
110.0 11.2
120.0 11.8
130.0 12.3
140.0 12.7
150.0 12.5
160.0 12.4
170.0 12.1
180.0 12.2
190.0 12.8
200.0 13.7
210.0 14.5
220.0 15.4
230.0 15.9
240.0 16.3
250.0 16.7
260.0 17.1
270.0 17.2
280.0 17,5
290.0 18.1
300.0 18.9

NOTES:
1. Antenna serial number is 3244.

2. The above list is located in file 44BIC3M1.ANT on the
disk marked "Radiated Emissions Tests EMI
Receiver"
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10.6  Correction factors for BICONICAL ANTENNA Type 3109
10 meter range

FREQUENCY  AFE
(MH2) (dB/m)
20.0 16.4
30.0 13.2
40.0 11.9
50.0 10.4
60.0 8.6
70.0 9.0
80.0 6.8
90.0 7.5
100.0 9.4
110.0 10.8
120.0 11.7
130.0 12.2
140.0 12,5
150.0 12.3
160.0 12.1
170.0 12.2
180.0 12,5
190.0 13.2
200.0 14.0
210.0 14.4
220.0 14.8
230.0 15.0
240.0 15.1
250.0 15.2
260.0 15.7
270.0 15.9
280.0 16.5
290.0 17.0
300.0 17.8

NOTES:
1. Antenna serial number is 3244.

2. The above list is located in file 44BIC10M1.ANT on
the disk marked "Radiated Emissions Tests EMI
Receiver"
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10.7 Correction factors for SAS ANTENNA, 3 meter range
Type SAS-200/511

FREQUENCY AFE FREQUENCY AFE
(GH2) (dB/m) (GH2) (dB/m)
1.0 24.9 7.0 38.6
15 27.8 1.5 39.2
2.0 29.9 8.0 39.9
2.5 31.2 8.5 40.4
3.0 32.8 9.0 40.8
3.5 33.6 9.5 411
4.0 34.3 10.0 41.7
4.5 35.2 10.5 42.4
5.0 36.2 11.0 42.5
55 36.7 11.5 43.1
6.0 37.2 12.0 43.4
6.5 38.1 12.5 44.4
NOTES:

1. Antenna serial number is 253.

2. The above list is located in file SASLP3M1.ANT on the disk
marked "Radiated Emissions Tests EMI Receiver"
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